



— AN ATLAS COMPANY —

627 Sheridan Boulevard • Lakewood, CO 80214
303.975.9959 • office@westest.net

LABORATORY TEST REPORT

PROJECT:
WesTest PROJECT NO.: 824122

CLIENT: Boulder Recycled Concrete
Mr. Kent Hogan
6405 Valmont Rd.
Boulder, CO 80301

REPORT DATE: July 15, 2022
DATE SAMPLED: July 13, 2022
DATE RECEIVED: July 13, 2022
DATE TESTED: July 15, 2022
SAMPLED BY: Client
SAMPLE DESCRIPTION: 3/4" Recycled Concrete Pile #3

GRADATION ANALYSIS - AASHTO T 11 & T 27, ASTM C 117 & C 136

SIEVE SIZE	PERCENT PASSING		
	PERCENT PASSING	SPECIFICATION	
		CLASS 1	CLASS 6
2 - 1/2"		100	
2"		95 - 100	
1 - 1/2"			
1"	100		100
3/4"	100		95 - 100
1/2"	87		
3/8"	77		
#4	60	30 - 65	30 - 65
#8	49		25 - 55
#16	39		
#30	30		
#50	22		
#100	16		
#200	12	3 - 15	3 - 12

* Denotes deviation from specification

REVIEWED BY: _____